

CENTRE OF TESTING SERVICE INTERNATIONAL

OPERATE ACCORDING TO ISO/IEC 17025

TEST REPORT

Test Report Number: CNB3180312-00533-C

CTS (Ningbo) Testing Service Technology Co., Ltd.
FI.1 & 8 West, Bldg. B, No. 66, Qingyi Rd.,Hi-Tech Zone, Ningbo, Zhejiang, China
PHONE +86-574-87912121 FAX +86-574-87907993





REPORT No. : CNB3180312-00533-C

DATE : Mar. 22, 2018

PAGE : 1 of 6

Table of contents

1	General Information	2
1.1	Application Details	2
1.2	Manufacturer & Buyer	2
1.3	Description of the Test Item	2
2	Test Results	3
2.1	General Information	3
	2.1.1 Sample Receiving Date	3
	2.1.2 Testing Period	3
	2.1.3 Test Requested	3
	2.1.4 Test Method	3
2.2	Results	4
	2.2.1 Lead Content	4
	2.2.2 Cadmium Content	5
3	Sample Reference Photo	6





REPORT No. : CNB3180312-00533-C

DATE : Mar. 22, 2018

PAGE : 2 of 6

General Information

Application Details 1.1

Mid Ocean Brands B..V. Name

Address Hermesweg 9 3771 ND Barneveld The Netherlands

EORI-number: NL806979069

Contact Telephone / Fax / Mobile telephone Email

1.2 Manufacturer & Buyer

Manufacturer name 108694 Address Contact / Telephone : / Fax Mobile telephone Email Buyer name

1.3 **Description of the Test Item**

Sample name SPIRIT LEVEL PEN WITH RULER

Model No. MO8679

Brand name

Condition of sample(s) : EFFECTIVE

E-mail: cts@cts-lab.com

The measurement results only apply to the submitted samples. Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.

Complaint line: +86-574-87908003

See Reverse For Terms And Conditions of Service





: CNB3180312-00533-C REPORT No.

DATE : Mar. 22, 2018

PAGE : 3 of 6

2 **Test Results**

2.1 General Information

2.1.1 Sample Receiving Date

Mar. 12, 2018 and Mar. 20, 2018

2.1.2 Testing Period

Mar. 12, 2018 to Mar. 22, 2018

2.1.3 Test Requested

Please refer to the following page(s)

2.1.4 Test Method

Please refer to the following page(s)

The measurement results only apply to the submitted samples. Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.

Tel: +86-574-87912121 (16 lines) Complaint line: +86-574-87908003 Fax: +86-574-87907993 E-mail: cts@cts-lab.com





REPORT No. : CNB3180312-00533-C

DATE : Mar. 22, 2018

PAGE : 4 of 6

2.2 Results

2.2.1 Lead Content

Test Item(s)	Test Method	Test Instrument	MDL
Lead (Pb)	US EPA3050B	ICP-AES	2 mg/kg

Remark: MDL= Method Detection Limit

Sample Description		Result (mg/kg)	Limit (mg/kg)	Conclusion
		Lead (Pb)	Lillit (llig/kg)	
No.1	Black coating	30	500	Pass
No.2	Beige plastic base material	42	500	Pass
No.3	Silvery coating	N.D.	500	Pass
No.4	Bright silvery coating	N.D.	500	Pass
No.5	Semi-transparent plastic base material	N.D.	500	Pass
No.6	White plastic base material	N.D.	500	Pass
No.7	Bright silvery metal hanger	N.D.	500	Pass
No.8	Black plastic	16	500	Pass
No.9	Silvery metal cover	N.D.	500	Pass
No.10	Black rubber	N.D.	500	Pass
No.11	Transparent plastic	N.D.	500	Pass
No.12	Silvery metal screw	N.D.	500	Pass
No.13	Magnet	N.D.	500	Pass
No.14	White plastic base refill	N.D.	500	Pass
No.15	Silvery metal nib (Sample Receiving Date: 2018.3.20)	35	500	Pass
No.16	Blue ink	N.D.	500	Pass
No.17	Green liquid	N.D.	500	Pass
No.18	Transparent plastic cover	N.D.	500	Pass

Note : 1. 1 mg/kg =1 ppm=0.0001%

- 2. N.D. = not detected (less than 2 mg/kg)
- 3. The limit refers to ANNEX XVII of the REACH Regulation (EC) No.1907/2006 & Amendment No. 552/2009 (formerly known as Directive 76/769/EEC).





: CNB3180312-00533-C REPORT No.

DATE : Mar. 22, 2018

PAGE : 5 of 6

2.2.2 Cadmium Content

With reference to EN1122:2001B

Sample Description		Result (mg/kg)	Limit (mg/kg)	Conclusion
		Cadmium (Cd)	Lillit (llig/kg)	
No.1	Black coating	N.D.	100	Pass
No.2	Beige plastic base material	N.D.	100	Pass
No.3	Silvery coating	N.D.	100	Pass
No.4	Bright silvery coating	N.D.	100	Pass
No.5	Semi-transparent plastic base material	N.D.	100	Pass
No.6	White plastic base material	N.D.	100	Pass
No.7	Bright silvery metal hanger	N.D.	100	Pass
No.8	Black plastic	N.D.	100	Pass
No.9	Silvery metal cover	N.D.	100	Pass
No.10	Black rubber	N.D.	100	Pass
No.11	Transparent plastic	N.D.	100	Pass
No.12	Silvery metal screw	N.D.	100	Pass
No.13	Magnet	N.D.	100	Pass
No.14	White plastic base refill	N.D.	100	Pass
No.16	Blue ink	N.D.	100	Pass
No.17	Green liquid	N.D.	100	Pass
No.18	Transparent plastic cover	N.D.	100	Pass
No.19	Silvery metal nib (Sample Receiving Date: 2018.3.12)	N.D.	100	Pass

: 1. 1mg/kg=1ppm=0.0001% Note

2. N.D. = not detected (less than 2 mg/kg)

3. The limit refers to ANNEX XVII of the REACH Regulation (EC) No.1907/2006 & Amendment No. 552/2009 (formerly known as

Directive 91/338/EEC).

Inspected by: Suci

*** End of Report ***





REPORT No. : CNB3180312-00533-C

: Mar. 22, 2018 DATE

PAGE : 6 of 6

Sample Reference Photo

